
    

REQUEST FOR 
PROPOSAL

#2024-WW002

MONTVERDE 
WASTEWATER 
TREATMENT PLANT

KEY DATES
Pre-Proposal Meeting:  9/4/2024; 2:00 – 
3:00 PM EST
RFIs Due:  9/17/2024; 5:00 PM EST
Addenda Issued:  9/24/2024
Proposals Due and Bid Opening:  
10/1/2024; 3:00 PM EST
Proposal Evaluation complete by: 
10/11/2024 
Contract Execution & Notice To Proceed: 
10/30/2024

0233076.07

Town of 
Montverde, FL

August 29, 2024
woodardcurran.com

1511 N. Westshore Blvd.
Suite #420

Tampa, FL 33607
800.426.4262



Town of Montverde, FL i August 29, 2024
RFP #2024-WW002

August 29, 2024

REQUEST FOR PROPOSAL
This is NOT an order.

All proposals must be submitted 
On or before: October 1, 2024 

Dear Invitee:

The Town of Montverde is soliciting the services of your firm to provide a competitive Design-
[...]
2.7.2 Chemical Pumping and Piping ...................................................................................................2-13

2.8 Solids Management ....................................................................................................................................2-13
2.9 Future Public Access Reuse (PAR)..........................................................................................................2-13
2.10 Chemical Feed Systems .............................................................................................................................2-14



Montverde, FL (0233076.07) ii Woodard & Curran, Inc.
30% Design Draft July 2024

TABLES
Table 1-1: Treatment Process Description
Table 2-1: Design Flows and Peaking Factors Phase 1A
Table 2-2: Design Flows and Peaking Factors Phases 1-4
Table 2-3: Wastewater Influent Loading Factors
Table 2-4: Peak Factors of Organic Loadings
Table 2-5: Phased design loading for the estimated Town collection system connection capacity.
Table 2-6: System Design Loading and Variations
Table 2-7: Preliminary Effluent Discharge Criteria
Table 2-8: Screening Design Criteria
Table 2-9: Grit Separator and Grit Washer
Table 2-10: Anoxic Tank Design Criteria
Table 2-11: Aerobic Tank Design Criteria
Table 2-12: INR Mix Tank
Table 2-13: INR Pumps
Table 2-14: Clarifier
Table 2-15: RAS/WAS Pumps
Table 2-16: Disinfection
Table 2-17: Potential Chemical Usage and Storage

FIGURES
Figure 1-1: Montverde Planning Area
Figure 2-1: Block Flow Diagram for Montverde WWTP



Montverde, FL (0233076.07) ES-1 Woodard & Curran, Inc.
30% Design Draft July 2024

EXECUTIVE SUMMARY

The purpose of this report is to establish design concepts for the upgrades to the Montverde Wastewater 
Treatment Plant (WWTP). The report documents the technical components of the collection system, WWTP 
facility, and phased implementation. It also provides a general description of the proposed work and 
subsequent criteria used in the selection of the process and major equipment. The DBR will serve as the 
basis of design and is intended for review and approval by the Town of Montverde. The document has been 
arranged into sections in accordance with the requirements of the Florida Department of Environmental 
Protection (FDEP) Guide to Permitting Wastewater Facilities or Activities Under Chapter 62-620, F.A.C. 
Section II.



Montverde, FL (0233076.07) 1-1 Woodard & Curran, Inc.
30% Design Draft July 2024

1. INTRODUCTION

1.1 Background

The Town of Montverde (Town) resides in southeastern Lake County on the southwest shore of Lake Apopka 
and is approximately 1.7 square miles in land area. The Town is approximately 25 miles from Orlando and 
bound to the west by Minneola, to the south by Clermont, to the north by Ferndale and to the east by Lake 
Apopka. The 2020 census recorded a population of 1,655 residents; however, the town is expecting to 
increase their population density due to new housing developments in the area. The Town’s total expected 
population could reach up to 5,300-people over the next 20-years. The Town’s concern over local watershed 
and the health of Lake Apopka prompted them to develop a community action plan for the sewer system. 

The Town hired Woodard & Curran (W&C) to facilitate the engineering design and bid administration of a 
septic-to-sewer and wastewater treatment plant project. The Initial buildout of project scope consists of 
two primary parts: 

(1.) Collection system: septic-to-sewer project consisting of approximately 32,600 linear feet (LF) of 
gravity sewer, 8,000 LF of force mains, and lift stations;  

(2.) Wastewater Treatment Plant: Initial buildout Average Daily Flow (ADF) of 170,000-gallons per day 
(gpd), with peaking factors based on a population equivalent of 1,600 people connected to sewer. 

Future flows are expected to require additional treatment trains as the collection system expands to new 
areas. The system will use Rapid Infiltration Basins (RIBs) with provisions to switch over at a later date to 
provide reclaimed water for irrigation for the Town.

The developed areas of the Town (residential and commercial properties) are all currently served by private 
onsite treatment and disposal systems (OSTD). These OSTD’s are intended to be decommissioned in 
accordance with FDEP requirements. Additionally, the Montverde Academy has their own private collection 
system, wastewater treatment plant and 2 lift stations. This treatment plant is a 23,000 gpd Annual Average 
Daily Flow (AADF) permitted facility discharging effluent into on-site RIBs. As part of this project, the 
Academy’s wastewater flow will be connected to the new collection system, and the existing WWTP will be 
decommissioned. 

The planning area shown in Error! Reference source not found. incorporates the existing Town boundary 
limits and the contiguous surrounding lands in Lake County. 

This project addresses several different phases of construction for build out of the collection system and 
WWTP. For clarity, W&C refers to the different expansions of the collection system by Phases 1-4. The 
different expansions of the WWTP are described as initial buildout and final buildout. 



Montverde, FL (0233076.07) 1-2 Woodard & Curran, Inc.
30% Design Draft July 2024

FIGURE 1-1: MONTVERDE PLANNING AREA 

1.2 Purpose of this Report

The Preliminary Design Report is intended to serve the following purposes:

Establish design recommendations for the installation of the first phase of the gravity sanitary sewer 
pipelines based on existing topography and subsurface utilities.

Establish design recommendations for the installation of force main sewer pipelines based on 
existing topography and subsurface utilities.

Establish design recommendations for the installation of up to 4 pump stations.

Establish design recommendations for the WWTP processes and effluent disposal system(s). The 
WWTP will handle and ADF of 170,000-gpd can be expandable.

Provide an engineer’s opinion of probable cost for Phase 1A of the collection system and initial 
buildout of WWTP.

The document has been arranged into sections in accordance with the requirements of the Florida 
Department of Environmental Protection (FDEP) Guide to Permitting Wastewater Facilities or Activities 
Under Chapter 62-620, F.A.C. Section II. 



Montverde, FL (0233076.07) 1-3 Woodard & Curran, Inc.
30% Design Draft July 2024

1.3 Project Description

The objective of this project is to design and construct the first phase of a collection system and initial 
buildout of wastewater treatment plant for the Town of Montverde, Florida. The first phase of the collection 
system will service residential areas primarily and include the local Montverde Academy wastewater as well. 
The residential areas consist of180 existing residential properties within the Magnolia Terrace, Florence View 
and four Lakes Lane neighborhoods as well as new 139 connections from the future development of the 
Osgood Property. The Montverde Academy will also be serviced as part of this Phase 1A. It is important to 
note that the wastewater treatment plant will be sized to accommodate Phase 1A flow with the initial 
buildout. This initial population equivalence is roughly 1,600 people and is close to the current population 
of the town. 

All future flows and loads will be accommodated with additional treatment trains on an as needed basis 
depending on current loads and connected area. The future collection system expansion will consist of an 
additional four Phases (Phase 1B, 2, 3 & 4) encompassing the remaining portions of the Town. The estimated 
population equivalence of the Town’s full buildout capacity is approximately 5,300-people. To ensure the 
This analysis does not consider areas for potential future connection outside the Town’s boundary limits. 
This permit is for Phase 1A of the collection system and the initial buildout of the treatment plant.

1.4 Treatment & Collection System Overview

The proposed wastewater treatment process will be comprised of Preliminary, Secondary and Tertiary 
Treatment. Treatment Process Description is shown in Table 1-1. The proposed treatment plant will need 
to reduce the conventional parameters of Biological Oxygen Demand (BOD) and Total Suspended Solids 
(TSS). It is anticipated that nitrification will occur in the aerobic tanks and the influent ammonia will be 
converted to nitrate. To ensure that the nitrate concentration is less than 10 mg/L as Nitrogen, the Modified 
Ludzack-Ettinger Process (MLE) will be used to reduce the effluent nitrate concentration to below the 
discharge limits. W&C will make provisions for future use of tertiary treatment required for Public Access 
Reuse (PAR) level effluent quality. 

The collection system will be served via a combination of gravity and forcemain sewers. 



Montverde, FL (0233076.07) 1-4 Woodard & Curran, Inc.
30% Design Draft July 2024

Table 1-1: Treatment Process Description

Treatment Process Description

Preliminary Treatment: 

Screening

Fine screen removing solids greater than 6-mm

Grit Removal and grit washing (future)

Solids conveyed to dumpster for offsite disposal

Influent Feed Channel Flow and contaminant load equalization to normalize 
loading on downstream treatment processes.

Addition of alkalinity.

pH Adjustment pH of process tanks adjusted as needed

Secondary Treatment:

Biological Wastewater Treatment

Modified Ludzack-Ettinger (MLE) process for BOD, 
nitrification/denitrification process.

Anoxic tank.

Aerobic zone mixed and aerated by diffused aeration.

Internal mixed liquor recycle as needed

Conventional Gravity Clarifier for solids separation

Tertiary Treatment: Disinfection via chlorine contact tank

Disinfection with sodium hypochlorite

Waste Sludge Storage and 
Digestion

Aerobic digestion using coarse bubble diffusers 

Trucking stabilized residuals for offsite disposal

Effluent Disposal Rapid Infiltration Basis for sub surface effluent disposal

1.5 Population and Projected Growth

The Town of Montverde is in southeastern Lake County on the southwest shore of Lake Apopka. The Town 
is a mainly residential community with a small downtown commercial area and is home to the Montverde 
Academy, a secondary private school located adjacent to the downtown area. The Town’s commercial area 
consists mainly of service-type establishments intended to serve the local residents and Academy staff and 
students. There is negligible industrial activity in the service area. The current population is 1,655 based on 
the census data in 2020, with a projected growth rate of 1.7%. While an estimated growth rate of 1.7% per 
year may be reasonable for estimating the in-fill within the existing town limits, it is anticipated that near 
term development already planned within the utility service area will exceed that estimated growth rate. 



Montverde, FL (0233076.07) 1-5 Woodard & Curran, Inc.
30% Design Draft July 2024

Therefore, the Town and W&C evaluated potential growth and buildout of the collection system that will 
serve the Montverde WWTP to determine the population served by the WWTP. 

W&C reviewed GIS data and Town water system connection data to determine the number of residential 
households, commercial connections, and rural connections. These connections are grouped into four main 
areas corresponding to the order in which they will be connected to the collection system. The Town 
identified current and future residential development areas. The results indicate the Town’s capacity for 
residents is 5,400-people including Phases 1-4. Phase 1A will serve an area with an estimated population 
equivalence of 1,600-people. 

For planning purposes, this evaluation uses the City of Mount Dora Utility Standards and 10 States 
Standards as guides. Both documents advise using an average per capita sewage generation rate of 100 
gallons per person per day (100 gpcpd), and an average occupancy of 3.5 persons per equivalent residential 
unit (ERU).

1.6 Desktop Reviews

As part of the planning efforts, a review of historical data, drawings, and maps was conducted by Woodard 
& Curran to improve the understanding of the project area and identify key issues that will impact the 
planned improvements.

The following types of records and data were reviewed and utilized during these planning efforts:

County GIS Database

Historical Water Main Record Drawings

Montverde Academy Record Drawings

Montverde Academy Flow Data

The following sections describe reviews completed and summarize the key findings that are relevant to the 
project area and planning.

1.6.1 GIS Database and Record Drawings

Woodard & Curran obtained and reviewed record drawings and GIS data layers for the Academy’s limited 
collection system, Town-wide water distribution system and environmental resource areas. The Academy’s 
record drawings were utilized to determine a connection point to the downtown area. The county’s GIS data 
was used to prepare field maps that will be utilized by subcontractors during field investigations. Woodard 
& Curran noted the county’s GIS data is constantly being updated and therefore, the GIS data used may 
not have included more recent updates implemented after this report was written. 

1.7 Field Investigations

To prepare the collection system design, the following field investigations will be conducted:

Topographic mapping

Subsurface utility locates



Montverde, FL (0233076.07) 1-6 Woodard & Curran, Inc.
30% Design Draft July 2024

Subsurface Geotechnical Investigation

Environmental Assessment

Subsurface geotechnical investigations are primarily intended to be performed within the WWTP site. 
However, borings, probes and potentially test pits will be conducted in rights-of-way at critical locations 
such as potentially deep open cut excavation areas and pump station locations.

1.7.1 Existing Conditions and Impact Studies

Woodard & Curran is in the process of requesting proposals from various surveying companies within the 
area to perform an existing conditions topographical field survey for rights-of-way and the WWTP/force 
main routing within the project area. The survey data proposed to be collected consists of surface features, 
above and below grade utility mains, and topographic details suitable for detailed design of pipeline 
construction.

Existing conditions survey-based mapping plans are proposed at a scale of 1-inch=40-feet and delivered 
using AutoCAD Civil 3D. 

1.7.2 Subsurface Geotechnical Investigation

Woodard & Curran is in the process of requesting proposals from various geotechnical companies within 
the area to perform geotechnical investigations. The investigations will consist of assessing existing soils to 
determine seasonal high groundwater table elevation, soil classification and bearing capacity, as well as 
subsurface investigation needed to assess the feasibility of RIB effluent disposal on-site. Geotechnical 
investigations will primarily be performed within the 9-acre site where the WWTP is proposed. However, 
some geotechnical investigations will be performed within the rights-of-way where deeper excavations are 
required to facilitate the installation of gravity sewer pipes. Performing such investigations can reduce the 
“unknown conditions” that can result in costly change orders during construction. 

1.7.3 Environmental Assessment

Woodard & Curran is in the process of requesting proposals from various environmental consultants within 
the area to perform environmental assessment at the locations specified below:

Location 1: 150-foot-wide corridor for sewer main routing through wetlands and proposed WWTP 
site

Location 2: Wetlands area south of Four Lakes Lane

Location 3: Wetlands east of Montverde Academy

The environmental assessment will consist of locating and flagging the boundaries of all wetlands 
(bordering vegetated wetlands (BVW) & isolated vegetated wetlands (IVW)) and surface waters that may 
exist on the site per the wetland delineation methodology provided in Chapter 62-340 F.A.C. Delineation of 